

## **Certificate of Analysis**

**Product** 

Batch No Analysis Date Date of Manufacture

**Expiry Date/Re-Test Date** 

Atomic Formula Atomic Weight 84697 - Indium Metal Ingots, 99.9% - [7440-74-6]

2160330

09-Nov-2023 November 2023 November 2028

114.82

ln

Test Parameters	Standards	Actual Results
rest raidilleters	Standards	Actual Results
Appearance (Form)	Shining metal ingots	Shining metal ingots
Assay	min. 99.9%	99.9%

FRM/82/11/4/84697 Rev No. 1 Date 01/11/2015

Prepared by Yogesh

In compliance with the standard specifications of SRL